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on test of bridging of cracks
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1. Generally
There was carried out the test of waterproofing material NP 5 FIBRATA on the basis of a
contract No. Z 020 14 0445.

2. Test sample
A test sample of waterproofing material NP 5 FIBRATA was collected in original, undamaged
package by the producer’'s representative and delivered to testing laboratory TZUS Ceské
Budgjovice date January 28, 2015, where the sample was marked with key number
VZ020150068.

3. Performed tests
The tests were performed by TZUS Prague, branch Ceské Bud&jovice, Nemanicka 441, 370
10 Ceské Budgjovice, Accredited Laboratory No. 1018.3.
Interval of the tests: February — March 2015
Another date about the test:
waterproofing material was applied at the concrete substrate as follows:
- Key coat NAI 45 (30 min of drying) was applied on concrete substrate
- 2 layers of NP 5 FIBRATA, both perpendicular to each other, were applied with 24 hours of
time lapse between application.

4. Testing regulations applied
EN 14891 : 2012 Liquid-applied water impermeable products for use beneath ceramic tiling
bonded with adhesives — Requirements, test methods, evaluation of conformity, classification
and designation. (clause A.8.2)

5. Applied gauges and testing equipment
- Slide calliper 142
- TESTOMETRIC 830
The gauges and testing equipment used are verified according to the applicable Metrologic
Order of TZUS C. Budéjovice Branch.

6. Testresults

TAB. 1 Test of bridging of cracks (EN 14891, A.8)

Value determined
partial average
0.81 mm
23°C - elongation at the failure 0.78 mm 0.79 mm
0.78 mm

END OF THE PROTOCOL




